
( 

c 

( 
' 

Turf Ranger 

Parts Manual 
CONQRATUIATIONS on the purchase of your new Eiunark mower. This product 
has been carefully designed and manufactured to give you a maximum amount of 
dependability and years or trouble-free ope..,Uon. 

I( you need to order repiDcemenl ~rts from your dealer, please fumlsh the serial 
number and model number from your mower, as well as the part number and 
description or the part you need. 

For your convenience, we have provided this space for you to record the model 
and >erial number from your mower. Please read this booklet and keep handy for 
aa operatora and aeMcemen. 

1800 

MODEl. NO.----------
SER~N~ ----------------------

DATE PORCW.SEO ------------------

PORcw.sEO FRO/o\ ------------------

johnssj
Rectangle

johnssj
Rectangle


johnssj
Rectangle




1 

7 

I 

\ 
9 

...---10 

SEAT ASSEMBLY AND LIFT ACTUATOR 

KEY PART # QTY. DESCRIPTION KEY PART # QTY. DESCRIPTION 

1 ......... 513147 ......... 1 ........ Seat 
2 ......... 513149 ......... 1 ........ Kit - Armrest (Optional) 
3 ......... 543368 ......... 1 ....... ,Siide, Seat Fore/Aft 
4 ......... 807503 ......... 4 ........ 5/16-18 x 3/4 Carr. SSN 
5 ......... 809001 ......... 6 ........ 5/16-18 Wh1zlock Nut 
6 ......... 542494 ......... 1 ........ Plate Wldmt - Seat Mnt 
7 ......... 804257 ......... 2 ........ 3/8-16 Nyloc Hex Nut 
8 ......... 800296 ......... 3 ........ 3/8- 16 x 2 HH Capscrew 
9 ......... 542496 ......... 1 ........ Piate Wldmt - Seat 

10 ......... 809007 ......... 6 ........ Nut - 3/8- 16 Fln!J Hex 
11 ......... 513479 ......... 2 ........ Bushing, Spring Gu1de 
12 ......... 513296 ......... 2 ........ Spring, Reverse Indicator 
13 ......... 513516 ......... 2 ....... .Washer, Reverse Indicator 
14 ......... 805264 .......... 2 ........ 1/2 Std Flat Washer 
15 ......... 805258 ......... 2 ........ 5/16 Std Flat Washer 

16 ......... 8002n ......... 2 ........ 5/16-18 x 2 HH Capscrew 
17 ......... 800294 ......... 2 ........ 3/8-16 X 1-1/2 Cspscrew 
18 ......... 303327 ......... 2. ....... 3/8 Disc Spring Washer 
19 ......... 543500 ......... 1.. ...... Support, Seat Plate 
20 ......... 542440......... 1.. ...... Acluator Wldtmt Base 
21.. ....... 800290 ...... : .. 2 ........ 3/8-16 x 3/4 Cepscrew 
22 ......... 806325......... 1... ..... Roll Pin 
23 ......... 543438......... 1 ......... Sheft - Unear Actuator 
24 ......... 542826......... 1 ........ Arm Wldmt - Actuator Ml 
25 ......... 804754 ......... 1 ........ Jam Nut. Hex 1/2-13 
26 ......... 800325 ......... 1 ........ 1/2-13 x 1 HH. Caf?SCtBW 
27 ......... 543186 ......... 1.. ...... Spacer - Electric Uft 
28 ......... 800298......... 1.. ...... 3/8- 16 x 2- 1/2 Cepscrew 
28 ......... 543361......... 1.. ...... Acluator, Unear 
30 ......... 543708......... 1.. ...... Spacer - Rear 

- 2 -

johnssj
Rectangle




15 

62 (63) 

53 58 
52 46 45 41 

- 3 -

17 18 

42 

0\ 
\ 
' 

j 

0 

johnssj
Rectangle




0 

RIDER FRAME AND STEERING 

KEY PART # OlY. DESCRIPTION KEY PART # QlY. DESCRIPTION 

0 

39 ......... 543159 ......... 1 ....•... R Pad, Rider Anti-Sk 
40 ......... 543158 ......... 1 ....•... L Pad, Rider Anti- Sk (Not Shown) 
41 ......... 542450 ......... 1 ........ Shaft, Steer Wldmt Rw 
42 ......... 543573 ......... 6 ........ Unk - Connector, #40 
43 ......... 543572......... 1 ...... -Chain - #40- 35 Pitch 
44 ......... 543571 ......... 2 ........ Chain - #40- 31 P~ch 
45 ......... 542166 ......... 1 ........ Mount, Roller 
46 ......... 811007 ......... 1 ........ Zerk - 1/4-28 45 Degree 
47 ......... 543436 ......... 2 ........ Shim, Plated 
48 ......... 543501 ......... 2 ........ Bushing Bronze 
49 ......... 543432 ......... 1 ... : .... Roller, Sleeve Ptd 
50 ......... 542726 ......... 1 ........ Roller Sub Assembly 
51 ......... 808519 ......... L. ..... E- Ring - 1' (X 5133- 98) 
52 ......... 544577 ......... 2 ........ Tum Buckle Assy 

543578 ....... ;. 2 ........ Eyebo~ - LH 
543579 ......... 2 ...•.•.. Eyebo~ - . RH 
303236 ......... 2 ........ Turnbuckle Body 
804761.. ....... 2 ........ Jam Nut LH 5/16-18 
804751.. ....... 2 ........ Jam Nut RH 5/16-18 

53 ......... 542466 ......... 1.. ...... Mt Steer Wldmt - Ptd 
54 ......... 800256 ......... 2 ........ 1/4-20 x 1-1/2 HH Caps 
55 ......... 805004 ......... 2 ........ 1/4 Heavy Spring Lockwasher 
56 ......... 543602......... 2 ........ Spacer - Steer Stop P 
57 ......... 543805 ......... 2 ........ Spacer - Thrd Stop Ptd 
58 ......... 803042 ......... 1 ........ Nut - 5/8-11 Torq P~d 
59 ......... 800346 ......... 1 ........ HHCS 5/8-11 x 10-1/2 
80 ......... 543556 ......... 2 ........ Spacer - Wheel Short P~ 
61 ......... 543552......... 1.. ...... Bushing, Wheel P~ 
62 ......... 543397 ......... 1.. ...... T/W Assy 18.0 X 6.50-8 
63 ......... 543679 ......... 1.. ...... Tire - 18 x 6.50- 8 
64 ......... 543674 ......... 1.. ...... Rim 
65 ......... 543508 ......... 2 ........ Bearing Cup 
66 ......... 542688 ......... 1.. ...... Steering Post Wldmt 
67 ......... 805257 ......... 4 ........ 5/16 SAE Washer 
88 ......... 800271 ......... 4 ........ 5/16-18 x 3/4 HH Capscrew 
69 ......... 805255 ......... 2 ........ Washer 1/4 SAE Plain 
70 ......... 805259 ......... 1.. ...... Washer, Flat 3/8 
71.. ....... 805005 ......... 6 ........ 5/16 Std. Hvy. Lockwasher 

1 ......... 542185 ......... 1.. ...... Frame Wldmt - Rider 
2 ......... 543509 ......... 4 ........ Bearing, Taprd Roller 
3 ......... 543511.. ....... 3 ........ Seal, Grease 
4 ......... 811006 ......... 4 ........ Zerk, 1/4- 28 Strt 
5 ......... 805269 ......... 2 ........ 3/4 S.A.E. Flat Washer 
6 ......... 806772 ......... 1.. ...... Cotter Pin - 5/32 x 1.75 
7 ......... 803040 ......... 1.. ...... Nut Hex Sltd 3/4-16 
8 ......... 543513 ......... 1.. ...... Cap - Grease 
9 ......... 543498 ......... 1.. ...... Seat Spring 

10 ......... 543666 ......... 1.. ...... Spring - Leaf 
11.. ....... 800294 ......... 3 ........ 3/8-16 x 1-1/2 Capscrew 
12 ......... 303327.. ....... 2 ........ 3/8 Disc Spring Washer 
13 ......... 809007 ......... ? ........ Nut - 3/8-16 Flng Hex 
14 ......... 303007 ......... 5 ........ Washer - 6" Caster Pivot 
15 ......... 543428 ......... ·\, ...... Handle Bar - Painted 

....... 543575 ......... 2 ........ Gnp, handle Bar 
...... 542787 ......... 1.. ...... Console Wldmt Ptd 

........ 543716 ......... 1 ........ Cover - Console Painted 
19 ......... 805252 ......... 6 ........ Std Flat Washer .219 
20 ......... 801035 ......... 6 ........ #10- 24 x 3/8 Machine Screw 
21.. ....... 800290 ......... 4 ........ 3{8 -16 x 3/4 Capscrew 
22 ......... 303199 ......... 4 ........ 6 Caster Flange 
23 ......... 303200 ......... 3 ........ 6" Caster Sleeve 
24 ......... 806331.. ....... 2 ........ Roll Pin - 1/4 X 1-1/4 
25 ......... 542163 ......... 1.. ...... Pedal Wldmt - Foot, Ptd 
26 ......... 543161.. ....... 1 ........ Pad - Rev Cntrl Pedal 
27 ......... 543180 ......... 1.. ...... Pad - Forwd Control Pedal 
28 ......... 809001.. ....... 9 ........ 5/16 -18 Whizlock Nut 
29 ......... 542196......... 1.. ...... Brkt Wldmt Pivot RH 
30 ......... 542194 ......... 1.. ...... Elracket, Pivot LH (Not Shown) 
31.. ....... 800273 ......... 5 ........ 5/16 -18 x 1 HH Capscrew 
32 ......... 542763 ......... 1 ........ Fender - RH Dr Whl 

· 33 ......... 542764 ......... 1.. ...... Fender - LH Dr Whl (Not Shown) 
34 ......... 806332 ......... 2 ........ Rollp1n - 1/4 x 1-1/2 
35 ......... 800270 ......... 10 ........ Screw - 5/16-18 x 5/8 HHC 
36 ......... 513588 ......... 2 ........ Bearing, DU 
37 ......... 543172 ......... 1.. ...... Shaft - Foot Pedal 
36 ......... 542140 ......... 1.. ...... Lever Wldmt - Foot Pedal 

(j 

- 4 -

johnssj
Rectangle


johnssj
Rectangle




0 ' J 

0 ' ' 

C\ 
' 

- 5 -

johnssj
Rectangle




, 

ENGINE DECK GROUP 

KEY PART # QTY. DESCRIPTION KEY PART # OTY. DESCRIPTION 

1......... . ........ ! ........ Engine - 18 hp 
2 ......... 303077 ......... 6 ........ Ciamp - Gas Una 
3 ......... 303197 ......... 1 ........ Gas FiUer ·~ 
4 ......... 543296 ......... ! ........ Grommet - Fuel Una 
5 ......... 543526 ......... ! ........ Fuel Una - 24' 
6 ......... 543649 ......... 1 ........ Fuel Una - 7' 
7 ..•.•.... 543278 ......... 1 ........ Valve - Fuel/Bulkhead 
8 ......... 543277 ......... 1 ........ Eibow - Fuel Tank w/Sc 
9 ..•...... 513645 ......... ! ........ Bushing, Fuel Valve 

10 ......... 543364 ......... 1 ........ Tank, Gas 
11.. ....... 805257 ......... 3 ........ 5/16 SAE Washer 
12 ......... 543367 ......... 2 ........ Strap, Fuel Tank 
13 ......... 801080 ......... 2 ........ Machine Screw .25- 20 x 2 
14 ......... 303315 ......... 4 ........ Gas Tank Pad 
15 ......... 543365 ......... 1.. ...... Cap - Fuel Tank Gauge 
16 ......... 543109......... 1.. ...... Screen - Air Intake 

43 ......... 800275 ......... 3 ........ 5/16-18 X 1-1/2 HH Cepscrew 
44 ......... 543756......... ! ........ Bushing - Idler 
45 ......... 543248 ......... 2 ........ Spacer, Thin, Eng/Ciut 
46 ......... 807274 ......... 1.. ...... Key - 1/4 X 1/4 X 5/8 Mach 
47 ......... 543758 ......... 1.. ...... Pulley - Cast Iron Eng 
48 ......... 543362 ......... 1.. ...... Ciutch, Electric ·, 
49 ......... 543914 ......... 1.. ...... Bus,hing - Clutch Stabilizer 
50 ......... 543610 ......... 1 ........ WaSher Clutch 
51.. ....... 805007 ......... 1.. ...... 7 /16 Heavy Spring Lockwesher 
52 ......... 800529 ......... 1 ........ Capscrew - 7/16-20 x 3 HH 
53 ......... 543521.. ....... 1 ........ Bett - Deck Drive 
54 ......... 543778 ......... ! ........ Bracket - Idler Spring 
55 ......... 303021......... 2 ........ Grip (Drive Lever) 
56 ......... 303238 ......... 1.. ...... Eyeboft - Right 
57 ......... 803032 ......... 1.. ...... Bo~. Whizlock 5/16 
58 ......... 807518 ......... 1.. ...... Boft - .31 -18 X 1.25 Cer 

17 ......... 809024 ......... 3 ........ 1/4-20 Nut Retainer 
18 ......... 543791.. ....... 3 ........ Screw - Heavy Thumb 
19 ......... 800290 ......... 4 ........ 3/8 -16 x 3/4 Capscrew 
20 ......... 809007 ......... B ........ Nut - 3/8-16 Flng Hex 
~1 ......... 800296 ......... 2 ........ 3/8-16 x 2 HH Capscrew 
'2 ......... 543371.. ....... 1.. ...... Pulley, Idler 5 3/4 OD 
-3 ......... 542220 ......... 1.. ...... Cross Member Wldmt 
24 ......... 542174......... 1.. ...... Mount Wldmt - Battery 
25 ......... 543212 ......... 1.. ...... Tray, Battery 
26 ......... 543218 ......... 1.. ...... Cover, Battery 
27 ......... 807506 ......... 1.. ...... 5/16 -18 x 1 Carr. SSN 
28 ......... 809001.. ....... 12 ........ 5/16-18 Whizlock Nut 
29 ......... 800292 ......... 3 ........ 3/8-16 x 1 HH Capscrew 
30 ......... 800271.. ....... 2 ........ 5/16-18 x 3/4 HH Capscrew 
31.. ....... 800268 ......... 2 ........ Capscrew - 1/4- 20 x 7 HH 
32 ......... 805256 ......... 4 ........ 1/4 Sid Flat Washer 
33 ......... 543792 ......... 4 ........ Wingnut - Nyloc 1/4 
34......... ......... .. ...... Oil Fitter - Kohler #52-050-02 
35 ......... 542614 ......... 1.. ...... Lever - Dr Release P 

59 ......... 807517 ......... 1.. ...... Bo~ - 3/8-16 X 1-3/4 
80 ......... 543544......... 1 ........ 3-5/8 X 5/8 Spring 
61.. ....... 804256 ......... 1.. ...... 5/16-18 Nyloc Hex Nut 
62 ......... 543274 ......... ! ........ Bushing, Steel 
63 ......... 543502 ......... 1.. ...... Bushing, Bronze 
64 ......... 542270......... 1.. ...... Arrn Wldmt - Hyd Dr ldlr 
65 ......... 213059 ......... 1.. ...... Strut - Adj Spacer 
66 ......... 804257 ......... 2 ........ 3/8-16 Nyloc Hex Nut 
67 ......... 543376 ......... ! ........ Idler 
66 ......... 805260 ......... 1 ........ 3/8 Std Flat Washer 
59 ......... 543548 ......... 1.. ...... Bett A Trans Drive 
70 ......... 543258 ......... 1.. ...... Piate - Skid Painted 
71 ......... 800326 ......... 2 ........ Capscrew - 1/2-13 x 1.25 HH 
72 ......... 805008......... 2 ........ 1 /2 Reg Sprg Lockwasher 
73 ......... 804509 ......... 2 ........ 1 /2-13 Reg Hex Nut 
74 ......... 543664 ......... 1.. ...... Pipe 1/4-18 NPT x 3 
75 ......... 543665 ......... 1.. ...... Cap - 1/4-18 NPT 
76 ......... 542312 ......... 1.. ...... Deck Wldmt - Engine 
77......... ......... .. ...... Air Fitter - Kohler #45-083-02 

36 ......... 323041 ......... 1.. ...... 5/16-18 Thrd Top U 
37 ......... 804751.. ....... 4 ........ Jam Nut RH 5/16-18 
36 ......... 543617 ......... 1.. ...... Brkl - Neut Lever 
39 ......... 801056 ......... 1.. ...... Screw - 12-24 X 1.38 S~ 

78......... ......... .. ...... Foam Precleaner, Kohler #45- 083-01 
78 ......... 543525 ......... 1.. ...... Fuel Una - 17' 
80 ......... 603372 ......... 1.. ...... Ball Joint - 5/16 Male 
81 ......... 513132 ......... 1.. ...... Ball Joint 

40 ......... 804254 ......... 1 ........ Nut - 12-24 Nyloc Hex 
41 ......... 543286 ......... ! ........ Grommet 
42 ......... 800276 ......... 1.. ...... 5/16 -18 X 1 - 3/4 HH Cepscrew 

82 ......... 303334 ......... 2 ........ 5/16 Disc Spring Washer 
63 ......... 804521 ......... 2 ........ Nut. 5/16-24 Hx. 
64 ......... 800277 ......... 1.. ...... 5/16-18 x 2 HH Capscrew 

(() 

- 6 -

johnssj
Rectangle


johnssj
Rectangle




3 

18 

'rlH-t--~2:>-11 

20 

MOTION CONTROLS 

KEY PART # QTY. DESCRIPTION KEY PART # QTY. DESCRIPTION 

1 ...••.... 807520 ......... 2 ........ 5/16-18 x 1-1/2 Carr. Boh 
2 ......... 804006 ..••.•••. 2 ........ 5/16-18 Reg Hex Nut 
3 ..•...... 542093 ......... 1 ........ Arm Wldmt - Transaxle 
4 ......... 503033......... 1 ........ Pulley Retainer Washer 
5 ......... 805004 ......... 1 .•...... 1/4 Heavy Spring Lockwasher 
6 ......... 800256 ......... 1 ........ 1(4-20 x 1-1/2 HH C8pscrew 
7 ......... 544722 ...•..... 1 ........ Unkage - Mouon Control 
8 ......... 513132 ......... 4 ........ Joint, Ball 
9 ......•.. 543710 ......... 1 ........ Rod End Pltd. 

17 ..•...... 544711 ....•...• 1 .•...... 1dler - Unkage S/A 
18 ......... 542144 ......... 1 ........ 1dler Wldmt - Unkage 
19 ......... 513140 ......... 2 .....•.. Bearing, Control 
20 ......... 543486......... 1 ........ Bushing 
21 ......... 800278 ......... 1 ....•... 5/16-18 x 2-1/4 HH Capscrew 
22 ......... 808280 ......... 2 ........ 5/16 x 1 Clevis Pin . 
23 .......•. 806761 ......... 2 ........ 1/8 x 3/4 Cotter Pin 
24 ......... 303105 ..••.•..• 1 ........ Adjustable Yoke 
25 ..•.•.... 543520 ...••.•.. 1 ........ Rod - Unkage, Plated 

10 ......... 604756 ..•.•.... 9 ........ 5/16- 24 Hex Jam Nut 
11 ......•.. 513479 ......... 2 ........ Bushing, Spring Guide 
12 ......... 542723 ......... 1 ........ Centering Spring Weldment 
13 ......... 543148 ......... 1 ........ Rod - End 
14 ..•...... 604256 ......... 1 ........ 5/16-18 Nyloc Hex Nut 
15 ...•..... 805256 ......... 1 ........ 5/16 Std Aat washer 
16 ..•...... 604756 ..•....•. 1 ........ Jam Nut RH 5/16-24 

26 .....•••. 543518 ..•....•. 1 ........ Adapter, Threaded 
27 ......... 512136 ........• 1 ........ Housing Wldmt, Override 
28 ......... 543790 ...•..... 1 ........ Unkage - Clevis .31 
29 ...•...•. 807002 ......... 1 ........ Key - 1/8 X 1/2 Wdrf #3 
30 .....•••. 542725 ......... 1 ........ Cent~r Spring.Assy -. P 
31 ......... 542698 ...•.•..• 1.. ...... 0vemde - Pedal Spnng 

- 7 -

0
· . 

. 
. 

c 

( 

johnssj
Rectangle




22 

-~ 
II 

PARKING BRAKE 

KEY PART # OlY. Di:SCRIPTION KEY PART# QlY. DESCRIPTION 

19 ......... 542125 ........• L ...... Butterfly Wldmnt 
20 ......... 542136 ...•.•.•. 1 ........ Quadrant Wldmt - Brake 
21... .•.... 303334 ........• 2. ....... 5/16 Disc Washer 
22 ......... 800271 ......... 8 ..•..... 5/16-18 x 3/4 HH Capscrew 
23 ......... 803032 ......... 10 .......• Bott. Whizlock 5/16-18 x 3/4 
24 ......•.. 543721 ......... 1 ..•..... Unkage - Brake 
25 ....•.... 804760 .....•... 4 .....•.. Jan Nut 3/8-24 Pttd. 
26 ....••... 805259 ......... 2 ........ Washer, Flat - 3/8 
27 ......... 543132 ......... 1 ........ Spring, Brk .Protect 
28 ......... 543129 ......... 1 ........ P1n - Trun1on 
29 ......... 543131.. ....... 1 ........ Guide - Trunion 

1 ......... 800278 ......... 1 ........ 5/16-18 x 2-1/4 HH Cap 
2 ......... 809001 ......... 10 ........ 5(16 -18 Whizlock Nut 
3 ......... 543115 ......... 2 ........ Unk - Brake 
4 ......... 808278 ......... 2 ........ 5/16 x 3/4 Clevis Pin 

.5 ......... 806761 ......... 3 ........ 1/8 x 3/4 Cotter Pin 
6 ......... 542123 ......... 1 ........ Arm Wldmt - Btrfly Ctr 
7 ..•...... 806328 ......... 3 ........ Roll pin - 7/32 x 7/8 
8 ......... 542190 ......... 1 ........ Pivot Wldmt - Brake Lever 
9 ......... 542238 ......... 1 ........ Supt. Wldmt - Trans LH 

10 ......... 542240 ...•..... 1 •....... Supt. Wldmt - Trans RH 
11 ......... 542192 ......... L ...... Handle Wldmt - Brake 

30 ......... 543514 ....•.... 2 .....•.. Fiange Mtg, Side 
31... .•.... 543543 ..••.••.. 1.. ...... 3 X 1/2 Spring 
32 ...•..... 543574 .....•... 1 ....•.•. Unk Connector #60 
33 ......... 542119 ......... L ...... Jackshalt Wldmt - Brk 
34 ........• 543138 ..•...... 1 ....•... Mount - Jackshaft Brg. 
35 .•.•.•... 542121......... 1 ........ Arm Wldmt - Brk Control 

12 ......... 303020 ......... 1 ........ Grip (Adj. Lever) 
13 ....•.... 542719 ......... 1 ........ Trigger Wldmt - Brake 
14 .......•. 805257 ......... 2 .....•.. 5/16 SAE Washer 
15 ......... 808512 ...•....• 1 ........ E Ring 
16 ....•.... 513468 ......... 1 ........ Spring - Brake Handle 
17 ...•..... 543798 ......... L ...... Pushnut - .312 Ftt And 
18 ......... 513140 ......... 4 ........ Bearing Control 38 ......... 808280 ....••.•• 1... •.•.. 5/16 x 1 Clevis Pin 

- 8 -

johnssj
Rectangle


johnssj
Rectangle




1 2 3 48 19 20 44 

3 2 4 

AXLE AND HYDRAULICS 

KEY PART # QTY. DESCRIPTION KEY PART # QTY. DESCRIPTION 

1 ......... 800294 •. , •. ,, .. 1 ........ 3/8-16 X 1-1/2 Cspscrew 
2 ......... 805006......... 8 ........ 3/8 Heavy Spring Lockwasher 
3 ......... 543216 ......... 2 ........ Washer, Axle Plated 
4 ...... , .. 800296 ......... 1... ..... 3/8-16 x 2 HH Capscrew 
5 ......... 543644 ......... L. ..... Spacer, Painted 
6 ......... 543800......... 1 ........ Spacer - Outer RH 
7 ......... 543358 ......... 2 ........ Hub, 4 Bo~ 

543807 ......... 8 ........ Hub Bo~ 
8 ......... 543396 ......... 2 ........ T /W As${ - 20.0 X 10.0- B 
9 ......... 513011... ...... 8 ........ 1(2-20 Wheel Nut 

10 ......... 373021.. ....... 3 ........ 1 Clamp Coll@r 
1 1... ...... 543485 ......... L. ..... Bearing - Tpd Bse Plw 
12 ......... 807261... ...... 2 ........ Kev - 1/4 X 1/4 X 2 Machine 
13 ......... 800290 ......... 4 ........ 3/S -16 x 3/4 Capscrew 
14 ......... 543811 ........ L. ..... Eiement - Oil Fi~er 
15 ......... 800300 ......... 2 ........ 3/8 -16 x 3 Hex Capscrew 
16 ......... 809007 ......... 4 ........ Nut - 3/8-16 Rng Hex 
17 ......... 543097 ......... L. ..... Spacer - Hydro Transaxle 
18 ......... 800297 ......... 2 ........ 3/8-16 x 2-1/4 HH Ceps 
19 ......... 800292 ......... 2 ........ 3/8 -16 x 1 HH Capscrew 
20 ......... 543802 ......... L. ..... Stabilizer, Axle Upper 
21.. ....... 542612 ......... 1 ........ Stabilizer, Axle Low 
22 ......... 805280......... 2 ........ 3/8 Sid Rat Washer 
23 ......... 804257......... 2 ........ 3/8 -16 Nvloc Hex Nut 
24 ......... 607006......... 1... ..... #61 Wocxfruff Key 
25 ......... 513042 ......... 2 ........ Rim 

26 ......... 543399 ......... 1.. ...... Pulley, Cast Iron 4'0 
27 ......... 806328......... L. ..... Rollprn - 7/32 x 7/8 
28 ......... 543317 ......... L. ..... Specer, Fan 
29 ......... 543358 ......... L. ..... Fan 7' OD/10 Blade 
30 ......... 503033......... 1.. ...... Pulley Ratainer Washer 
31... ...... 805004 ......... 1... ..... 1/4 Heavy Spring Lockwasher 
32 ......... 800256 ......... 1... ..... 1/4-20 X 1-1/2 HH Cspscrew 
33 ......... 543539......... L. ..... Adapter, StraiQhl 
34 ......... 543538 ......... L ..... Eibow, 90 Swrvel Nut 
35 ......... 543540 ......... 1 ........ Eibow 90, Straight 
36 ......... 543360......... 1.. ...... Hydra Transaxle 
37 ......... 542702 ......... L. ..... Hose Assy, Hydraulic 13' 
38 ......... 543524......... L. ..... Eibow, Male 90 
39 ......... 543542......... 1 ........ Suction, Strainer 
40 ......... 543527 ......... L. ..... Coupling, 1-1/4 NPT 
41 ......... 543683......... 1.. ...... Eibow, Female 90 
42 ......... 543338 ......... L. ..... Tank, Hyd Wldmt Ptd 
43 ......... 543872......... L. ..... Sighl - Check 
44 ......... 543541; ........ 1 ........ Breather, Rilr & Cap 
45 ......... 800271 ......... 4 ........ 5/16-18 x 3/4 HH Cspscrew 
48 ......... 809001... ...... 4 ........ 5/16-18 Whizlock Nut 
47 ......... 543660 ......... 2 ........ T1re - 20 x 10.00-8 
48 ......... 303327 ......... 2 ....... .3/8 Disc Spring Washer 
49 ......... 542822 ......... 1 ........ Hose Assy., Hjdraulic 15' 

- 9 -

johnssj
Rectangle




35 

21 

'.('·(.·. ·.'.'.'.''.: I i 

~· / 
10 26 10 27 

ELECTRICAL GROUP 

KEY PART # QTY. DESCRIPTION KEY PART # . OTY. DESCRIPTION 

1 ......... 513002. ........ 1 ........ 12 VoU Battery 
2 ......... 800271 ......... 3 ........ 5/16-18 x 3f4 HH Capscrew 
3 ......... 809001 ......... 3 ........ 5/16-18 Wh1zlock Nut 
4 ......... 543766 ......... 1 ...•.... Wire - ( +) Battery 
5 ......... 543767 ......... 1 ........ Wire - Ground 

20 ......... 513051 ......... 2 ........ Swttch, Neutral Lockout 
21 ...•.•... 805256 ......... 1 ........ 5/16 Std. Flat Washer 
22 ......... 803017 ......... 2 ........ Machine Screw - 10- 24 x .63 Ctr. 
23 .••••.... 804252 ......... 6 ........ #10- 24 Nyloc Hex Nut 
24 ......... 543296 ......... ! ........ Grommet 

6 ......... 513582 ......... ! ........ Starter Wire 
7 ......... 543393 ......... 3 ........ 1nsulator, Solenoid + 
8 ......... 543392 ......... ! ........ Insulator, Solenoid -

25 ......... 800250 ......... 6 ........ Capscrew - 1/4-20 x 1/2 HH 
26 .•••••... 513762 ......... t .•••.... Ciip - .so· Loom 
27 ......... 543768 ......... ! ........ Harness - Wire Rider 

9 ......... 804256 ......... 1 ........ 5/16-18 Nyloc Nut 
10 ......... 809012 ......... 6 ........ 1/4-20 Whizlock Nut 
11 ......... 800251 ......... 2 ........ 1/4-20 x 5/8 HH Capscrew 
12 ......... 513075 ......... !.. ...... Switch 12 V Solenoid 
13 ......... 816001 ......... 1 ........ Fuse - Blade 20 AMP 

28 ......... 805252 ..•...... 2 ........ Standard Flat Washer .219 
28 ..••.•... 801039 ......... 6 ........ #10- 24 x 5/8 Sltd. Machine 
30 ......... 513374 ......... 1 ........ Meter, Engine Hours 
31 ......... 513579 ......... ! ........ Module - Safety Interlock 
32 ...•.•... 543387 ......... ! ........ Switch, Toggle 

14 ......... 543769 ......... ! ........ Harness - Wire Engine 
15 ......... 303287 ......... 12 ........ Piastic Tie 5.5 x .0044 x .1 
16 ......... 543697 ......... t ........ Cable Throttle 
17 ......... 543696 ......... t ........ Cable Choke 
18 ......... 543793 ......... 5 ........ Ciip - .38" Loom 
19 ......... 543772 ......... 1 ........ Brkt - Brk Safety Swttch 

33 ......... 543388 ......... 1 ........ Guard, Switch Toggle 
34 ..•..•... 543396 ......... 2 ........ Boot, Toggle Switch 
35 ......... 543385 ......... !... ..... Switch, To~gle DPDT 
36 ......•.. 513194 ........• ! ....... .Ignition Swrtch 
37 ...•..... 816002 ......... 1 ........ Fuse - Blade 10 AMP 
36 .•..••••. 8160J3 ......... 1 ........ Fuse - Blade 30 AMP 

- 10 -

johnssj
Rectangle


johnssj
Rectangle




15 

18 

19 

22 23 24 

22 

73 

37 43 

- II -

~5 
6 

20 

I 

l 

o----26 

---27 

<:?----28 

29 

c) 

johnssj
Rectangle


johnssj
Rectangle




MOWER DECK AND SUPPORT 

KEY PART# OTY. DESCRIPTION KEY PART # QTY. DESCRIPnON 

1.. ....... 542592......... ! ........ Support Wldmt, Dk, 
2 ......... 800292 ......... 10 ........ 3/8-16 x 1 HH Capscrew 
3 ......... 303327 ......... 8 ........ 3/8 Disc Spring Washer 
4 ......... 809007 ......... 23 ........ 3/8- 16 Flng. Hex Nut 
5 ......... 806006......... 2 ........ 5/8' Hairpin 
6 ......... 303164 ......... 2 ........ Biade Driver Spacer 
7 ......... 806007 ......... 2 ........ 7 /8' Hairpin 
8 ......... 513338 ......... 2 ........ Washer 
9 ......... 513336 ......... 2 ........ Bushing, Deck Support 

10 ......... 808507 ......... 2 ........ Ring, Ext. Retaining 
11 ......... 373034 ......... 8 ........ Washer, Pivot 
12 ......... 303044......... 4 ........ Fiange Thrust Bearing 
13 ......... 811001 ......... 2 ........ 1/8 NPT Straight Zerk 
14 ......... 602233 ......... 2 ........ Weld Assy - Caster Fort 
15 ......... 800837 ......... 2 ........ Screw - 1/2-14 x 6 HHC-5 
16 ......... 805008 ......... 2 ........ 1/2 Reg Spring Lockwasher 
17 ......... 804509 ......... 2 ........ 1/2-13 Reg Hex Nut 
18 ......... 513547 ......... 2 ........ Spacer, Front Caster 
19 ......... 513648 ......... 2 ........ 9 x 3.50-4 w & T Assy. 
20 ......... 543594 ......... t ........ Cover, Deck Drive BeH 
21 ......... 805259 ......... 10 ........ Washer, Rat - 3/8 
22 ......... 543678 ......... \0 ........ Wingnut - Nylon Insert 
23 ......... 513291.. ....... 2 ........ Bumper, Seat 
24 ......... 542588 ......... 2 ........ Cover, Deck Wldmt. 
25 ......... 603045 ......... 1.. ...... BeH - Blade Drive 
26 ......... 811008 ......... 3 ........ Zerk, 1/4-28 Strt. 
27 ......... 804510 ......... 3 ........ 5/8-t!l UNF Hex Nut 
28 ......... 513208 ......... 3 ........ Spring, Disk 
29 ......... 513207 ......... 3 ........ Sheave, Blade Drive 
30 ......... 303057 ......... 6 ........ Bearing, Ball 305K 
31.. ....... 513186 ......... 3 ........ Housing, Bearing 
32 ......... 513186 ......... 3 ........ Spacer, Bearing 
33 ......... 513193 ......... 3 ........ Seal, Mach. Dust 
34 ......... 806506......... 3 ........ Snap Ring, 2.59 x 08 TK 
35 ......... 807006 ......... 4 ........ #61 Woodruff Key 
36 ......... 603031.. ....... 2 ........ Spindle - Outer Blade 
37 ......... 803022 ......... ! ........ Spindle - Center Blade 

38 ......... 603283 ......... 3 ........ Biade - 20.5 
39 ......... 513435 ......... 3 ........ Washer, Spring Disc 1/2 
40 ......... 800531... ...... 3 ........ 1/2-20 x 1 HHCS RH 
41 ......... 809027 ......... 18 ........ BoH - 3/8-16 X 3/4 Tap 
42 ......... 807511.. ....... 1.. ...... BoH - 3/8~ 16 x 2 Carrge. 
43 ......... 807519 ......... 1.. ...... BoH - 3/8-16 x 3 RH SSN 
44 ......... 807516 ......... t ........ BoH- 3/8-16 x 2-1/4 
45 ......... 603044 ......... 1.. ...... Bushing - Idler Pivot 
46 ......... 513034 ......... 4 ........ Bearing Pivot 
47 ......... 805260 ......... 2 ........ 3/8 Standard Rat Washer 
48 ......... 807517 ......... 2 ........ BoH - 3/8-16 X 1-3/4 
48 ......... 403057 ......... 3 ........ Bushing - Idler Adpt. PH. 
50 ......... 802408 ......... t ........ Arm Weld - Dk. Dr. Idler 
51 ......... 602408......... 1 ........ Arm Weld - Dk. Idler Arm 
52 ......... 603384 ......... 1.. ...... Bushing - Idler Pivot 
53 ......... 803023......... 1 ........ Spacer - Tube 
54 ......... 603050......... 1.. ...... Bushing - Spacer PHd. 
55 ......... 603414 ......... 1 ..•..... Spring - Extension 
56 ......... 803413 ......... 1 ........ Spring - Extension 
57 ......... 513528 ......... 2 ........ Unk, Rear Dack Support 
58 ......... 803031......... 2 ........ 3/8- 24 Torque Nut 
59 ......... 603001.. ....... 2 ........ Rod - Deck Support 
80 ......... 806331... ...... 2 ........ Roll Pin - 1/4 X 1-1/4 
61 ......... 603321......... 6 ........ Bushing - Roller 
62 ......... 603299 ......... 6 ........ Roller - Anti Scalp 
63 ......... 800805 ......... 6 ........ Capscrew 3/8-16 x 3.5 G8 
64 ......... 542606 ......... 1 ........ Chute Wldmt., Discharge 
65 ......... 800273 ......... 2 ........ 5/16 -18 x 1 HH Capscrew 
66 ......... 804256 ......... 2 ........ 5/16-18 Nyloc Hex Nut 
67 ......... 800031.. ....... 2 ........ 3/8 -16 X 2- 3/4 HHTB 
68 ......... 513304 ......... 1 ........ 1dler, V- BaH 
69 ......... 800296; ........ 1.. ...... 3/8-16 x 2 HH Capscrew 
70 ......... 403009 ......... 2 ....... .1dler - 4' Rat 
71 ......... 803410 ......... 1 ........ Sheave - Mower Drive 
72 ......... 805006 ......... 2 ........ 3/8 Heavy Sprlnll, Lockwasher 
73 ......... 602405 ......... 1 ........ Weld Assy - 60 Deck 

- 12 ·-

johnssj
Rectangle


johnssj
Rectangle




---, 

~ark/~ 
3 1 

~. 
7 

~8 

%] 
17 16 

2 

5 

~-- !.:.!= .:.L-1-

14 

4 

12 

~~ 
20 21 

- -
18 19 

25 

-.......... 
eXmark 

Tarf Ranger 1800 

DECALS 

KEY PART# QTY. DESCRIPTION 

1 .••.•.... 513747 ........• 1 ..•..••. Decal - Battery 
2 ......... 543782 ......••• 1 ..••.... Center Exmark Stripe 
3 .......•. 543781 ......... 1 ....•.•. RH Exmark Stripe 
4 ......... 543780 .......•. 1 ........ LH Exmark Stripe 
5 ......... 543621 .....•.•. ! ........ Decal - Hydro Tank 
6 ..•.•.... 543622 ..•..•.•. ! ........ Decal - Brake Lever 
7 ....•..•. 543628 ..•...... ! ........ Decal - Instructional 
8 ..•...... 513746 ......... ! ........ Decal - Muffler 
9 .•....... 543629 ........• ! ........ Decal - Fuel 

10 ...•..••. 543620 ........• 1 ..•.•.•. Decal - Intake 
11 .•....... 543663 ......... 1 ..•..... Decal - Commercial 
12 .•....... 543659 .•.•..... 1 ..•.•... Decal - Discharge Warning 
13 ....•.•.. 303293......... ! ........ Decal - 2 Minute Warning 
14 .•..•.••• 543624 .•.•.•.•• ! ........ Decal - Foot Pedal 

KEY PART # OTY. DESCRIPTION 

16 .•••••••• 513739 ••••••••• 1 .•••••• .1gnition Decal 
17 .•.•••••. 513743 .•••••••• 1 .••••••• Decal - Release 
18 ..••••••. 543630 ....••••• 1 .•.••••. Decal - Choke 
19 •.•.•.••• 543631 •.•.••.•• ! ........ Decal - Throttle 
20 •.•••••.• 543627 •.•.••••. 1 .•.•••.. Decal - Deck Uft 
21 ..•.•.•.. 543626 ..•.••.•• 1 .•. : .•.. Decal - Mower Switch 
22 ....•••.• 543664......... ! ........ Decal - 60 
23 ......•.. 408005......... 2 ...•.... Danger Lebel 
24 ....•.•.. 543788......... ! ........ Decal - Exmark Ler~e 
25 ...••..•. 513758 .•..•.... ! ........ Decal - Steering Co umn 
26 ......•.. 543774 ....•.•.. 1 •..•.•.• Decal - Danger 
27 .....•... 543660 .••...•.. 1 ...•.... Decal - Mower Deck 
28 .....••.. 543632 ....•.•.. 1 •....... Decal - LH Console 
29 .....•.•. 543633 .••...•.• 1 .......• Decal - RH Console 

- 13 -

n .. . \\! \ .. Y ' 

() 

johnssj
Rectangle


johnssj
Rectangle




~· 

johnssj
Rectangle


johnssj
Rectangle




EXMARK MFG. CO., INC. 
INDUSTRIAL PARK BOX 748 
402/2234010 

All. RIGHTS RESERVED 1988 

PART "'850072 
BEATRICE, NE 68310 
FAX 402/2234154 

PRINTED IN U.SA 

johnssj
Rectangle


johnssj
Rectangle


johnssj
Rectangle



	watermark0: 
	watermark1: 
	watermark2: 
	watermark3: 
	watermark4: 
	watermark5: 
	watermark6: 
	watermark7: 
	watermark8: 
	watermark9: 
	watermark10: 
	watermark11: 
	watermark12: 
	watermark13: 
	watermark14: 


